
+--------------------------------------------- COMPOSICION QUIMICA       ---------------------------------------------+
COLADA   ESPECIFICACION             C      Mn     P      S      Si     Cu     Cr     Ni     Mo     V      Nb(Cb) Ti     Sn     Als
130862   SAE J403 1008              0.063  0.175  0.011  0.007  0.004  0.022  0.016  0.017  0.006  0.001  0.001  0.002  0.001  0.030
130863   SAE J403 1008              0.059  0.189  0.011  0.008  0.005  0.026  0.018  0.019  0.007  0.002  0.001  0.002  0.001  0.038
230937   SAE J403 1008              0.071  0.182  0.014  0.009  0.013  0.023  0.014  0.021  0.006  0.002  0.001  0.003  0.002  0.027
432374   SAE J403 1008              0.069  0.218  0.010  0.005  0.020  0.029  0.019  0.022  0.013  0.002  0.002  0.002  0.003  0.047
COLADA      N2
130862      0.0053
130863      0.0054
230937      0.0056
432374      0.0047
+--------------------------------------------- PRUEBAS AL PRODUCTO       ---------------------------------------------+
COLADA          NO.ROLLO        ESPESOR(Plg.)   DUREZA
130862          5172073X        0.0478          58(RB)
130863          5173021A        0.0478          58(RB)
130863          5173021B        0.0478          58(RB)
230937          5172074A        0.0478          48(RB)
230937          5172074B        0.0478          48(RB)
432374          5175047A        0.0478          52(RB)
+--------------------------------------------- PRODUCTO EMBARCADO       ---------------------------------------------+
COLADA          NO.ROLLO        ESPESOR(Plg.)   ANCHO(Plg.)  PEDIDO          PARTIDA         ENTREGA         PED.CLIENTE
130862          5172073X        0.0478          48.0000      0000141519      000060          1001793547      15509
130863          5173021A        0.0478          48.0000      0000141519      000060          1001793547      15509
130863          5173021B        0.0478          48.0000      0000141519      000060          1001793547      15509
230937          5172074A        0.0478          48.0000      0000141519      000060          1001793547      15509
230937          5172074B        0.0478          48.0000      0000141519      000060          1001793547      15509
432374          5175047A        0.0478          48.0000      0000141519      000060          1001793547      15509
COLADA          NO.ROLLO        NORMA
130862          5172073X        AH/5%
130863          5173021A        AH/5%
130863          5173021B        AH/5%
230937          5172074A        AH/5%
230937          5172074B        AH/5%
432374          5175047A        AH/5%
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